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Test Summary

criterion

TRANSPORT OF DANGEROUS GOODS” Manual of

Tests and Criteria

ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

T &4 & H ¥ ah 24 B3 SRk
Report No. RTT-TIN-2008-4000 Date of test report | 2920 9.22 Sample name | Rechargeable Li-ion Battery
e TR FE AL 3.87V090Wh | JEf (g)
Sample model Sal-0lo-00 Specification 233mAh mass (g) H3E
FEASP A B e ARRNRE G, BIEE SR
Appearance Silver nylon/Al/PP compound film, bag yellow high temperature tape.
38 P 24 FK AREERTRB IR A PR 7]
Manufacturer Name Dongguan Amperex Technology Limited
N il i P M ik HE P RE AR SE AA LIRRE E Tk iy 1 %
HiliE F 1 B Manufacturer West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Manufacturer address Guangdong Province, P. R. China
Information FiRRR=R 0 HEL - B4R .
Tilipliping Nifenlies +86-(0)769-8898 9338 E-mail SSL-Reception@ATLBattery.com
ngjlfgi:te www.atlbattery.com
LR AR FREERTRRIRAHEIA IR Rl O S E
Lab Name Dong guan Amperex Technology Limited Central Lab
i Hh ) 2R A8 A e TR LT R R B ok g 1 5
Sy sk . ;
Sl B Lak alidess West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Tidh Thfbiiitation Guangdong Province, P. R. China
LG i WL 1B A .
Talephitns Nesibar +86-(0)769-8898 9149 E-mail Lab-Service@ATLBattery.com
Wl?biili:te www.atlbattery.com
T WAL H 24 55 o 25 R (AR A A H) /I
No. Name of test items Test result (Pass/Fail) Remark
| 5 AL ot ,
Altitude simulation Passed
> W AR otk ,
Thermal Passed
; = ot ,
Vibration Passed
. e s ,
Shock Passed
5 A e % /
External short-circuit Passed
. 5 i otk ,
Crush/Impact Passed
. TS exid /
Overcharge Passed
: TR At ,
Forced discharge Passed
B CRTFER BN ENT RRARET > | FEHBEREAA RA F
N e ST/SG/AC.10/11 Rev.6/Amend 1,38.3 Pl e xS
! 3 | : E) N F [ W
Zﬂh,iﬁ fﬁiﬁéﬁfgﬁ UNITED NATIONS “Recommendations on the ngéguqﬁ Mﬂt.ﬁx \

Teth

Olta\gy Limite’fﬁ)(}jgpt'rgl
Ly =
> ‘(%gl o
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e pLEAE

Guo Jiali: Center Director

| 40T (signature)

A HL: 22204 L2000

%4 - et
Signature: ?T{ﬁ P -
/
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Test Report
WEgS (Report No.): RTN-UN-2008-4009

B % FR: IR
Sample Name: Rechargeable Li-ion Battery
K B 5 361-00139-00

Sample Model: 361-00139-00
¥ AL AREHRRIEAEH IR A

Consignor: Dongguan Amperex Technology Limited

P 4
4

AR AR IR D S R
Dongguan Amperéxg eChrolo grgiL'imited Central Lab
\BG N
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e AR KB L eSSl ZHER
Sample name Rechargeable Li-ion Battery Test category After testing
=} 1 =}
e 361-00139-00 FRan L A 2020-08-08
Sample model Accepted date
4] A n 3 N »_
H g 3.87V 0.90Wh WATTR A 2020-08-15
Sample specification Test start date
e e Ty
HERACER (D) A% WIAZA F 2020-09-19
Sample quantity (pcs.) Test end date
TABIAAL RSSHTRB IR FRA 7]
Consignor Information ¥ S b hE i Pl LA lid
= T, West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
& City, Guangdong Province, P. R. China
il 3 R 44 7 AREEHTREIR AT PR 7]
Manufacturer Name Dongguan Amperex Technology Limited
. TR AR sE ThRA LR ol e i 1
s il o .
LBETER S Manufacturer address West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
Manufacturer City, Guangdong Province, P. R. China
[nfi tio SRl :
SRR 15 +86-(0)769-8898 9338 Eﬁ,—_j'—ﬂ][ﬁ-:ﬁ SSL-Reception@ATLBattery.com
Telephone Number E-mail
@ﬂ!_: www.atlbattery.com
I Website
WIATRSEAAF SRERRNE: 15°C -25°C; BREOE: 45%-75%
et SIVIOMmEN Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FEFRAP WEJRRAR/RAME A, BIERIRIRH
Appearance Silver nylon/Al/PP compound film, bag yellow high temperature tape.
BAE CRTER BRI I AbRAET I

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROQUS
GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

A BRI HRAD bl SMESEING. BYE. TR sRAIEOR

Wl iR H . . X o .
. Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Test items :
Overcharge, Forced discharge
LK, AR ERAE CGRTFARSRYEHNHEE KB RERE T
MR 2 ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 FiHE e ER
rRaiG s The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11
B Rev.6/Amend 1, 38.3
IR WNE (R A 51)
Testers T‘k ﬁ 1)67 q\ #’ (Testers)
HiA & (HEAB])
- Compiler % ’Ey (Technician) xR %ﬁ‘ﬁﬁ%ﬁﬂ-&iﬁ‘ A
k% A m /jf‘ (W TR0 y s ‘@;gggg\
. Checker (Test Engineer) Dongg i ‘Amperex T‘/(Sh’no[ogy
f/r“"ﬁ)-/ | sLimited Central Lab- |
Py s
{115 Bkt BRGFA ©; (signature)
Approval Cai Jingling: Technical Director >

SRR AT B g Hflloae 48 9>

Guo Jiali: Center Director

Form No.: QF-QSP-LAB-1047-08E
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FE i B 5B
Sample description and description
Raﬁldﬁiﬁiity A3ATRL Norﬁ?ﬁl%ﬁage ki
i el BERRK-71

Chemical composition

TSR 75 Hads 5 TEHREDLE AL E By INERE T2 (1.0C HEIRAHRE 445V, R)FLL 445V HESR
Test charge program HE 0.05C)

WIRAIBCBET | g s g e o et LA OB I R (B 1C OB 3.07)

Test using a program

TR i ]

Test sample image

& 1: 1ETH #2: [

Figure 1: positive Figure 2: negative

B 3: Axil
Figure 3: Logo
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At . 4\ A B T 5 :_H, Ay, J] é:k‘
FE | WA £ i g gl wirgm | FIER O gy
Standard requirement or the clause Test
No. Name of test Test result . Remark
number of standard conclusion
Sk i BAE «RTRERKEPHBAMEGT HRidn "
1 WE*%*H IRET MY 4% T1; UN Manual of Test and Ijl.thrj‘il:‘% 1 (E] *% /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6/Amend 1,38.3 | See Appendix 1 Passed
Test 1
5 N BAE T Ei st K5
2 {%Eﬁt% FHET M 5% T2; UN Manual of Test and JLHR 2 ﬁ*% /
Thermal grite;'ia ST/SG/AC.10/11/Rev.6/ Amend 1, 38.3 See Appendix 2 Passed
est
LA A E CRTRIERRMEmGEI W
3 }}Ed] FRHEFE Mty 3458 T3; UN Manual of Test and mﬁﬁ% 3 ‘é"*ﬁ' /
Vibration grite;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 3 Passed
est
A HE GETEREEMEE R
. Mk BT K30 T4 UN Manual of Test and . | JUHIR 4 CLid /
Shock grite‘r‘ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 4 Passed
est
AR Rl BB B CRTb b Bt AR R i
5 Fseteriial WEHEF MY AR5 TS; UN Manual of Test and DL 5 L /
it ?rite;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 3 Passed
snort-circul est
BA E G aR g dnEim s Rk
6 B e A T A% T6; UN Manual of Test and L% 6 it f
Crush.f[mpact %ritegia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 6 Passed
est
N A E CRTER RS E RieF i
7 W7 FRHETME 4R58 T7; UN Manual of Test and ml;ﬁgé 7 i /
Overcharge %rite;ia ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appe]]dix 7 Passed
est
BRAE «GRTERSYBMEmET R
8 S TR FRIEEM ATE TS; UN Manual of Test and JLHEAE 8 G /
Forced discharge gritegia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 8 Passed
est
T H g
Test items
s 44
AR o / Post /
Subcontracted test condition SRR ame code
Subcontracted
Laboratory Mok / HiiG ;
Address Tel.

Form No.: QF-QSP-LAB-1047-08E
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P g
5 1 AT H 44 Fr T A
No. Name of test items Altitude simulation
b Xl N . q ¥ ] 1
ey BERRAS A /T Before test WG After test e ﬁﬂé’{ W | WA
hi Sample Mass loss Residual RS
Sample No. status Ji & g HLE JR&E JFEHL (%) oCVv Test
m; () U (V) m; (g) U, (V) (%) result
NOI18KO28B20 | HkmE£7EH
Teye full 3.8348 4.425 3.8341 4.420 0.02% 99.89% 0
VY361-00139-00 i df’
NOISKO28BCW | HKZERTH
leye fully 3.8359 4.425 3.8349 4.419 0.03% 99.86% 0
ET361-00139-00 harged
HIREERH
e oZi B | ieye fuly 3.8443 4.424 3.8437 4418 0.02% 99.86% 0
charged
NO18KO28BCW | HkFERTH
- loye fully 3.8183 4.425 3.8175 4.418 0.02% 99.84% 0
EI361-00139-00 by ¢
NOISKO28BCW | HXKZERIH
leye full 3.9335 4.425 3.9327 4.419 0.02% 99.86% 0
F0361-00139-00 chened ’
NOI8KO28BCW | 25 kagdit
25cyc fully 3.8493 4.427 3.8482 4421 0.03% 99.86% 0]
EP361-00139-00 el
NOI8KO28BCW | 25 KsE&JtH
25cye fully 3.8388 4.426 3.8380 4.420 0.02% 99.86% 0
EL361-00139-00 g
PAR) & v
NO18KO28BCW
" 25cye fully 3.8227 4.427 3.8219 4.422 0.02% 99.89% 0
ES361-00139-00 sl
NOISKO28BCW | 25 Kse&7H
25cyc fully 3.9130 4,426 3.9119 4421 0.03% 99.89% (0]
E0361-00139-00 e
NO18KO28B20 | 25 WsE®iih
25cye fully 3.8262 4.427 3.8250 4.421 0.03% 99.86% 0
VN361-00139-00 Hhaaged

PITEH

LR V-HESG DR RS P2k O-Joittil, JoHPS, JoffiE, JomR, Jokk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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lia= ) AT H #4 H I AT
No. Name of test items Thermal test

B R A MR ET Before test WSS After test REBIRL Rk | Wk

ey R S Residual yods28
ample = Mass loss
Sample No. it R FF i & IF s R (%) OCvV Test
m; (g) Uy (V) | m(e) U> (V) (%) result

NO18KO28B20 | HiksmEZIiih

1oyé illy 3.8341 4.420 3.8321 4318 0.05% 97.69% 0
VY361-00139-00 e
NO18KO28BCW | HIKFERTIH

Leye fully 3.8349 4.419 3.8328 4316 0.05% 97.67% 0
ET361-00139-00 g
NOISKO28BCW | HKsERTEH

leyefilly 3.8437 4418 3.8419 4317 0.05% 97.71% 0
EZ361-00139-00 e
NOISKO28BCW | HKZERTH

ey fully 3.8175 4.418 3.8153 4318 0.06% 97.74% 0
EJ361-00139-00 -
NO18KO28BCW | HKFERTH

Teye fully 3.9327 4.419 3.9308 4.321 0.05% 97.78% 0
F0361-00139-00 o

5 KL

NOI8KO28BCW

25cyc fully 3.8482 4.421 3.8463 4326 0.05% 97.85% 0
EP361-00139-00 pe e
NOISKO28BCW | 25 Kse7H

2Seye fully 3.8380 4.420 3.8360 4.325 0.05% 97.85% 0
E1361-00139-00 g
NO18KO28BCW | 2 K57 i

2Seye fully 3.8219 4.422 3.8201 4325 0.05% 97.81% 0
ES361-00139-00 e
NO18KO28BCW | 25 Kst&ItH

25cye fully 3.9119 4.421 3.9099 4324 0.05% 97.81% 0
E0361-00139-00 il
NO18KO28B20 | 23 KsE#IiH

25cye full 3.8250 4.421 3.8231 4322 0.05% 97.76% 0
VN361-00139-00 charged

PLFEH

H: LhR; V-HESG D-IMA; RIS F-iEA; O-JGibR, JoHEs, Jofifil, Jomdd, k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.

Form No.: QF-QSP-LAB-1047-08E
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F5 3 PRI H 455 {sh
No. Name of test items Vibration
— ﬁ; nc&,lkl 4 ARG Before test WA After test JRERR ﬁﬂigﬁug zﬂ;ﬁt
SampleNo. | S [T RE | FFEOLE | MR | FHAE | gy | OOV | Tes
m@ | UMW | m@ | U L
=t e d ﬁiiég%%a 3.8321 4318 3.8321 4312 0.00% 99.86% 0
s ﬁ%ggﬁe?% 3.8328 4316 3.8330 4310 001% | 99.86% 0
e ﬁ%’?ﬁ?% 3.8419 4317 3.8419 4311 0.00% 99.86% 0
g ﬁ?gggﬁc?% 3.8153 4318 3.8157 4.312 001% | 99.86% 0
o ﬁ%{?ﬁ?% 3.9308 4321 3.9310 4315 001% | 99.86% 0
O BroasBCn 25%??:?% 3.8463 4326 3.8469 4320 -0.02% 99.86% 0
g zsz%g?g 3.8360 4325 3.8366 4319 002% | 99.86% 0
o 25;%?:?% 3.8201 4325 3.8203 4319 0.01% 99.86% 0
] ZSZ%EE?% 3.9099 4324 3.9102 4318 0.01% 99.86% 0
NOIBERRR) 25%?“2?:?@ 3.8231 4322 3.8233 4316 001% | 99.86% 0

PLTEH

i L-the; V-HESG DIRA; R-EE; Foi2k; O-Joilti, JoHP=, Joffl, Joms, Joik.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, Q- No leakage, no venting, no disassembly, no rupture

& no fire.
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F5 4 R0 EH 24 F5 i
No. Name of test items Shock
A FE SRS XAl Before test MRS After test REHRE ﬂ$ WE | WA
TR Sl Mass loss Residual | &
Sample No. st JEi FF & iy JF R (%) (¥V Test
m; () U; (V) m; (g) Us (V) (%) | result
NO18K028B20 | HKZEEIEH
o leye fully 3.8321 4312 3.8330 4.308 -0.02% 99.91% 0
VY361-00139-00 e
NOI8KO28BCW | HIKSERTA
teye fally 3.8330 4310 3.8336 4305 -0.02% 99.88% 0
ET361-00139-00 s
NO18KO28BCW | HKERTTH
ol Teye fully 3.8419 4311 3.8430 4,307 -0.03% 99.91% O
EZ361-00139-00 o
NO18KO28BCW | HiKsEEIEH
i leye fully 38157 4312 3.8163 4.307 0.02% 99 88% 0
EJ361-00139-00 e
NOISKO28BCW | HIKIERTIH
leye fully 3.9310 4315 3.9312 4.311 -0.01% 99.91% O
F0361-00139-00 e
NO18KO28BCW | 25 K27
ISeys filly 3.8469 4.320 3.8470 4315 0.00% 99.88% 0
EP361-00139-00 ke
NO18KO28BCW | 25 Kig27eil
23cye fully 3.8366 4319 3.8369 4314 0.01% 99 88% 0
EL361-00139-00 o
NOISKO28BCW | 25 Koe&iti
25cye fully 3.8203 4319 3.8208 4314 20.01% 99.88% 0
ES361-00139-00 o
NO18KO28BCW | 25 52Tt
25¢ye fully 3.9102 4318 3.9102 4.313 0.00% 99.88% 0
E0361-00139-00 A e
25 BT
NO18K028B20
25cyc fully 3.8233 4316 3.8240 4311 -0.02% 99.88% 0
VN361-00139-00 ;ﬁﬁgcd

PAFEH

H: LA V-HFSG D-ifE; R-BER; F-iEk; O-JoitiR, JoHEFS, Jofifik, JomR, k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-08E
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5 5 WASIH &R | Sk

No. Name of test items External short circuit

AR o R T S5t 1 T
= = [ =Y j‘( T B éj:
A HE AR Max. External Temperature BIRE R L
Sample No. Sample status C) Test result Remark
NO18K0O28B20 RG] 572 0 /
VY361-00139-00 Leye fully charged :
NO18K028BCW HikaTn 572 0 /
ET361-00139-00 leye fully charged ‘
NO18KO28BCW Hikse i 579 0 /
EZ361-00139-00 leye fully charged :
NOIBKO28BCW Eikseliid 56.7 o /
EJ361-00139-00 leye fully charged ‘
NO18KO28BCW HiksEeTom 57.0 O /
F0361-00139-00 leye fully charged :
NO18K0O28BCW 25 se 3 570 0 /
EP361-00139-00 25cye fully charged :
NO18KO28BCW 25 T 571 0 /
EL361-00139-00 25cyc fully charged :
NO18KO28BCW 25 eI g7 9 0 /
ES361-00139-00 25cye fully charged :
NOI8KO28BCW 25 KT 567 O /
E0O361-00139-00 25cye fully charged »
NO18KO28B20 25 WSERTEH BEE 0 /
VN361-00139-00 25cye fully charged :
PAFEH

#: DiiE; R-WER; F-tk; O-Jofipik, Jomig, ik

Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire,

Form No.: QF-QSP-LAB-1047-08E
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5 6 W55 H 44 5 B
No. Name of test items Crush
A it S T S T T
=] =] Y Hp A Sl 3 4t
LR HE AR Max. External Temperature WALR i
Sample No. Sample status (C) Test result Remark
022013640022 1 EK S0%2 it 23.4 0 i
cye 50% capacity
IR S0%5
022013640015 Wiy e 72.8 0 /
022013680019 Plali o 58.6 0 /
cye 50% capacity
022013680008 Wi 26.2 0 /
cye 50% capacity
022013680013 | HX 0% 23.4 0 /
cye 50% capacity
022013640014 25 e S0%% fit 238 0 /
25cyce 50% capacity
022013680005 Wl Shleti 235 0 /
cye 50% capacity
25 I 50%% &k
022013680006 iy S0% sapasity 24.1 0] /
022013680014 Wi encns 82.9 0 /
Scyc 50% capacity
022013680016 | .25 ¥ S0k 24.5 0 /
cye 50% capacity
PLFEH
H: D-iRE; PRk O-Jofifik, JiE k.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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e 7 WA H 5K R
No. Name of test items Overcharge
GTE TR Rk DIREE R #iE
Sample No. Sample status Test result Remark
NO18KO28BCWE ED G s 0 /
V361-00139-00 leye fully charged
NOI18KO28BCWE BRI 0 /
U361-00139-00 leye fully charged
NO18KO28BCWE HiksEeTo 0 /
Y361-00139-00 leye fully charged
NO18KO28B20VP HIRGETR 0 /
361-00139-00 Leye fully charged
NO18KO28B20V 25 W SEAETEH 0 /
W361-00139-00 25¢ye fully charged
NO18KO28B20VX 25 WEE AT 0 /
361-00139-00 25cye fully charged
NOI8KO28BCWE 25 IRSEETEH 0] /
F361-00139-00 25cye fully charged
NO18KO28BCWE 25 BT 0 /
X361-00139-00 25cye fully charged
o ==
IE: DR F-i2k; O-JGfife, JokEA.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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5= 3 MR H 4455 i cH
No. Name of test items Forced discharge
HEsn s FEAIRES MRES R #E
Sample No. Sample status Test result Remark
022013640027 kfﬁ*ﬁffif‘hjg ed 0 /
022013640026 lcfﬁ*ﬁffﬁfg y 0 /
022013640053 | | HREEWR 0 /
022013640007 lcf;f‘lfﬁﬁfg y 0 /
022013640016 hf;ﬁfiﬁ:‘jg y 0 /
022013680017 lcy'f‘“gﬁliﬁfﬁfg " 0 /
022013640059 lcff‘ffﬁﬁjg . 0 /
022013640006 lcfﬁfﬁﬁig y 0 /
022013640049 lcfgﬁl’?iﬁfg y 0 /
022013640041 mﬁfﬁlﬁﬁi " 0 /
022013640035 | . ;ﬁfﬁig w 0 /
022013640039 | . ¥ ;ﬁfﬁfﬁie ; 0 /
022013640028 25;: ;ﬁﬁfﬁj‘;g » 0 /
022013640054 | . ;ﬁf’ﬁiﬁg - 0 /
022013640021 | . % ;ﬁf’;iﬁ‘f;g y 0 /
022013640060 | o> ;ﬁﬁjﬁg y 0 /
022013640032 | . % ;ﬁfg&iyd 0 /
022013640042 | , B ;ﬁﬁiﬁf’;g y 0 /
022013680004 | . * ;ﬁfiﬁig 2 0 /
022013680012 25;: ;ﬁ‘fﬁﬁg y 0 /
Yo DfiRh; F-lks O, K.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
|
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Statement

1. AR & oA LR E A BT .

The test report is invalid if not affixed the official seal of the laboratory to it.
2. A A IR TR

The test report 1s invalid if it 1s blotted out.
3. AR AR, PO FTEAE AR

The conclusion of the consignation test is only valid for the provided sample.
4. AR S A A R, M TR R Z H R TR N AR BRI o

Objections to the test report must be submitted to ATL Central Lab within 15 days.
5. AfREAREARLEFRIIFA, ARl

This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

REERTRBIE LR A PR B H LS =

Dong guan Amperex Technology Limited Central Lab
Hunib: S RERFE AR (IR E TP 1 5
Addr. West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China
HLiG Tel. : +86-0769-88989149
& E Fax.: +86-0769-88989483
HEAE E-mail: Lab-Service@ATLBattery.com

M HE Website : www.atlbattery.com




